


 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1246200-048000
ZT310T-M WINDSHIELD DECORATIVE 

COVER DECORATIVE BUCKLE
4

2 1226600-095000
ZT368T－E WINDSHIELD UPPER LEFT 

PRESSURE BLOCK
1

3 1251100-102000
NON-STANDARD BOLT M6×16 (304 

STAINLESS STEEL)
4

4 1274100-057095
FLANGING BUSHING 

Φ6.2×Φ8.4×3.5＋Φ14×1.5
4

5 1244100-052000
BUFFER RUBBER OF FLANGING BUSHING 

(Φ8.5×Φ14×1)
4

6 1226600-096000
ZT368T－E WINDSHIELD UPPER RIGHT 

PRESSURE BLOCK
1

7 1226600-094000 ZT368T－E WINDSHEILD BOARD 1

8 1251112-001093

GB16674 M6×16 HEXAGON FLANGE 

BOLTS (9.8 GRADE/ENVIRONMENTAL 

COLOR ZINC)

4

9 1246400-034000
ZT350T-E WINDSHIELD LEFT LOWER 

PRESSURE BLOCK GASKET
1

10 1276600-073000
ZT368T-E WINDSHIELD LOWER LEFT 

PRESSING BLOCK
1

11 1246400-040000
ZT350T-E WINDSHIELD LOWER RIGHT 

PRESSURE BLOCK GASKET
1

12 1276600-074000
ZT368T-E WINDSHIELD LOWER RIGHT 

PRESSING BLOCK
1

F-01-1 WINDSHIELD ASSEMBLY1



 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251100-061093
M6×22 HEX FLANG BOLT THREAD (8.8 

GARDE/ENVIRONMENTAL COLOR ZINC)
2

2 1276100-003000 ZT350T－K HORSESHOE FLASHER BRACKET 1

3 1274100-007000
ZT250-S FLANGING 

SLEEVE(Φ6.4×Φ9×6＋Φ20×2)
2

4 1244100-004000 ZT250-S FLANGING BUSHING BUFFER 2

5 1250205-124000
GB70.3 M8×30 (10.9 GRADE ENVIRONMENTAL 

PROTECTION COLOR)
2

6 1274300-027000 ZT350 PEDAL BEARING COVER 2

7 4026400-046022
ZT350T-K WINDSHIELD UPPER ROCKER ARM ( 

MATTE BLACK/PRESSED BEARING)
2

8 1244200-074000 ZT310-T WINDSHIELD MOTOR SHEATH 1

9 4026400-044022
ZT350T-K WINDSHIELD LOWER LEFT ROCKER 

ARM  ( MATTE BLACK)
1

10 1251112-001093
GB16674 M6×16 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
4

11 1276400-396000
ZT368T-E WINDSHIELD MOTOR PRESSURE 

PLATE(Ⅱ)
1

12 4026400-045022
ZT350T-K RIGHT ROCKER ARM UNDER 

WINDSHIELD  ( MATTE BLACK)
1

13 1244200-075000
ZT310-T WINDSHIELD FRONT ROCKER BUFFER 

RUBBER
4

14 1250201-046000
GB818 CROSS RECESSED PAN HEAD SCREW 

M4×16 (ENVIRONMENTAL COLOR)
4

15 4024200-115000
ZT310－T HEAD COVER LOWER ROCKER ARM 

PRESSURE BLOCK (MATTE BLACK)
2

16 1184200-074000 ZT310-T WINDSHIELD MOTOR 1

17 1240300-007000 HJ125-6 BATTERY RUBBER GASKET 1

18 1186200-016000
ZT310T-M WINDSHIELD MOTOR 

CONTROLLER(LIMITED TIME)
1

19 1250601-126000 BEARINGS (608 2RS) 2

F-01-2 WINDSHIELD ASSEMBLY2



 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1166400-020000
ZT368T-K/E UNIVERSAL TFT METER (6.75/EURO 

V+)
1

2 1184300-080000
ZT368 SINGLE PORT UNIVERSAL USB CHARGING 

CABLE
1

3 1250301-020093 GB6170M6 (ENVIRONMENTAL COLOR) 3

4 1250502-010093 GB96.1 Φ6(ENVIRONMENTAL COLOR) 3

5 1244200-092000
ZT310TFT INSTRUMENTATION RUBBER 

CUSHION
3

6 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
8

7 1244100-002000 ZT250-S SIDE COVER ROUND RUBBER 2

8 1276600-070000
ZT368T－E LEFT FRONT STORAGE COVER 

HOLDER
1

9 1244200-091000 ZT310-V CUSHION FRONT ROUND PLASTIC 4

10 1276600-071000
ZT368T－E RIGHT FRONT STORAGE COVER 

HOLDER
1

11 1226400-085000 ZT350T-E LEFT FRONT TRUNK LID LINER 1

12 1226400-086000 ZT350T-E RIGHT FRONT TRUNK LID LINER 1

13 4046402-242022
ZT350T-E LEFT FRONT LUGGAGE 

COMPARTMENT COVER (MATTE BLACK)
1

14 4046403-122022
ZT368T－E RIGHT FRONT STORAGE COVER 

(MATT BLACK/CRYSTAL STICKER/368E)
1

15 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 8

16 1276600-072000
ZT368T-E FRONT STORAGE BOX COVER 

ROTATING BRACKET
2

17 1274100-090000
ZT250-S ROTATING AXLE OF FUEL TANK 

OUTSIDE COVER
2

18 1260300-033000
ZT350T-E FRONT TRUNK LID ROTATING 

BRACKET TORSION SPRING
2

19 1260100-215000
ZT310-T STORAGE BOX COVER ROTATING 

SHAFT LIMIT CIRCLIP
2

F-02-1 INTRUMENT PANEL ASSEMBLY1



 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1224100-010000 ZT250-S SWELL NAIL 2

2 1246400-028000
ZT350T-E LEFT FRONT LUGGAGE 

COMPARTMENT GASKET
1

4046403-123067
ZT350T－E SPEEDOMETER FRONT PENAL 

DECORATION COVER (BLUE)
1

4046402-158021
ZT350T-E DASHBOARD PANEL DECORATIVE 

COVER (EXTRA BLACK)
1

4 1246400-112000 ZT368T-E INSTRUMENT ROUND GLUE 4

5 1226400-087000 ZT350T-E LEFT FRONT LUGGAGE BOX 1

6 1244100-077000
ZT250-R FRONT ELECTRICAL DEVICE BOX 

RUBBER
2

7 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 18

8 1224100-008000 ZT250-S SNAP JOINT 6

9 1226600-009000
ZT368T-E MIDDLE PANEL OF INSTRUMENT 

PANEL
1

10 1226600-008000
ZT368T-E INSTRUMENT DECORATIVE STRIP 

(BLACK)
1

11 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
22

12 1246400-029000 ZT350T-E RIGHT FRONT CARGO BOX GASKET 1

13 1226400-088000 ZT350T-E RIGHT FRONT LUGGAGE BOX 1

14 1226400-090000
ZT350T-E RIGHT FRONT LUGGAGE 

COMPARTMENT LOCK
1

15 1226600-007000 ZT368T－E DASHBOARD PANEL 1

16 1186400-010000
ZT350 CHARGING PORT HOLDER (LINE LENGTH 

180)
1

17 1274300-017000 ZT350-R CHARGING PORT BRACKET 1

18 1251100-102000
NON-STANDARD BOLT M6×16 (304 STAINLESS 

STEEL)
2

19 1226400-089000
ZT350T-E LEFT FRONT LUGGAGE BOX LOCK 

(ELECTRICALLY CONTROLLED)
1

20 1186400-009000
ZT350 DUAL PORT UNIVERSAL USB CHARGING 

CABLE (A+C)
1

21 1276400-028000
ZT350T-E RIGHT FRONT LUGGAGE 

COMPARTMENT BRACKET
1

22 1276400-027000
ZT350T-E LEFT FRONT LUGGAGE 

COMPARTMENT BRACKET
1

23 1226400-268000 ZT350T-E FRONT LOCK BUTTON 2

24 1224200-040000 ZT310 ELECTRIC PARTS BOX LOWER COVER 1

25 1184200-128000 ZT310 UNIVSERSAL FUSE (15A SMALL) 2

26 1246400-054000
ZT350 DUAL-PORT UNIVERSAL USB CHARGING 

CABLE (A+C) PLASTIC COVER
1

F-02-2 INTRUMENT PANEL ASSEMBLY2

3



 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1224100-010000 ZT250-S SWELL NAIL 4

2 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
3

3 1226600-010000 ZT501T-E REAR PART OF WINDSHIELD LINING 1

4 1226600-093000 ZT368T－E WINDSHIELD LINING FRONT PART 1

5 1251200-050094
NON-STANDARD CROSS TAPPING SCREWS 

ST3.9×12 (BLACK ZINC)
10

4046403-133067
ZT368T－E UPPER PART OF FRONT 

COVER(BLUE)
1

4046403-127022
ZT368T－E UPPER PART OF FRONT 

COVER(MATT BLACK)
1

4046403-134031
ZT368T－E LEFT INNER LINER OF UPPER PART 

OF FRONT COVER(YELLOW)
1

4046403-128035
ZT368T－E HEAD COVER UPPER LEFT INNER 

LINER (GOLD)
1

8 1226600-111000
ZT368T-E HEADLIGHT UPPER TRIM (WHITE AND 

TRANSPARENT)
1

4046403-135031
ZT368T－E RIGHT INNER LINER OF UPPER PART 

OF FRONT COVER(YELLOW)
1

4046403-129035
ZT368T－E HEAD COVER UPPER RIGHT INNER 

LINER (GOLD)
1

10 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 1

F-03-1 HEAD ASSEMBLY1

6

7

9



 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251200-050094
NON-STANDARD CROSS TAPPING SCREWS 

ST3.9×12 (BLACK ZINC)
9

2 1176400-016000
ZT350T-E HEADLIGHT AMBIENT LIGHT (RGB-

LONG)
2

3 1186400-082000
ZT368T-E FRONT AMBIENT LIGHT CONTROLLER 

(RGB MODEL)
1

4 1224100-010000 ZT250-S SWELL NAIL 12

5 1244100-002000 ZT250-S SIDE COVER ROUND RUBBER 1

6 1276400-064000
ZT350T-E AMBIENT LIGHT MOUNTING BRACKET 

IN THE MIDDLE OF THE HEAD
1

7 1251100-102000
NON-STANDARD BOLT M6×16 (304 STAINLESS 

STEEL)
1

8 1176400-015000
ZT350T-E FRONT AMBIENT LIGHT (RGB MODEL-

SHORT)
2

9 1176400-006000 ZT350T － E － A1 HEADLAMP 1

10 1244100-052000
BUFFER RUBBER OF FLANGING BUSHING 

(Φ8.5×Φ14×1)
4

11 1274100-057095 FLANGING BUSHING Φ6.2×Φ8.4×3.5＋Φ14×1.5 4

12 1251100-101000
NON-STANDARD BOLT M6×12 (304 STAINLESS 

STEEL)
4

13 4046402-547021
ZT350T－E LOWER PART OF THE HOOD (EXTRA 

BLACK/AFTER SALE)
1

14 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 12

15 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
4

16 1251100-061093
M6×22 HEX FLANG BOLT THREAD (8.8 

GARDE/ENVIRONMENTAL COLOR ZINC)
2

17 1251112-001093
GB16674 M6×16 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
2

18 1276400-026000 ZT350T-E HEADLIGHT MOUNTING BRACKET 2

19 1244100-081000
BLACK FOAM SINGLE SIDE 

TAPE(WIDE1CM/LENGTH1M/THIN2MM)
0,32

20 1276400-043000 ZT350T-E CAR HEAD CAMERA BRACKET 1

21 1186600-023000 ZT368T FRONT CAMERA (L=600) 1

22 1246600-051000 ZT368T-E FRONT AMBIENT LIGHT SHEATH 1

F-03-2 HEAD ASSEMBLY2



 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

4046403-069067
ZT368T－E LEFT SIDE COVER OF FRONT 

COVER（BLUE/ MATT STICKER /SILVER）
1

4046403-071022
ZT368T－E LEFT SIDE COVER OF FRONT 

PART（MATT BLACK/MATT STICKER/GOLD）
1

2 1226600-101000 ZT368T－E HEAD COVER MIDDLE SCALEBOARD 1

3 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
6

4046403-106067
ZT368T－E RIGHT SIDE COVER OF FRONT 

COVER（BLUE/MATT STICKER/SILVER）
1

4046403-101022
ZT368T－E RIGHT SIDE COVER OF FRONT 

COVER（MATT BLACK/ MATT STICKER/GOLD）
1

4046403-068031
ZT368T－E LINER OF LEFT SIDE OF HEAD 

COVER （YELLOW）
1

4046403-065035
ZT368T－E FRONT LEFT SIDE COVER LINER 

(GOLD)
1

4046403-107031
ZT368T－E LINER OF RIGHT SIDE COVER OF 

FRONT PART（YELLOW）
1

4046403-103035
ZT368T－E FRONT RIGHT SIDE COVER 

LINER(GOLD)
1

7 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 2

8 1251200-050094
NON-STANDARD CROSS TAPPING SCREWS 

ST3.9×12 (BLACK ZINC)
6

4

5

6

1

F-03-3 HEAD ASSEMBLY3



 

 

 

 

 

 

F-04 FRONT FENDER ASSEMBLY
ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1250205-031091 GB70.1M6×30(STAINLESS STEEL) 2

2 1250503-039000 GB97.1Φ6 (STAINLESS STEEL) 2

3 1276400-053000
ZT350T-K DISC BRAKE FRONT OIL OUTLET PIPE 

CLAMP
1

4 1251700-188000

SQUARE FLANGE THREADED BUSHING 

M6×5－Φ10×3(ENVIRONMENTAL PROTECTION 

COLOR)

2

4046403-094067
ZT350T－M RIGHT PART OF FRONT FENDER  

(BUSI BLUE/ SILVER STICKER/ABS)
1

4046402-018021
RIGHT PART OF ZT350T-D FRONT FENDER 

(SPECIAL BLACK / DECAL COLD GRAY / ABS)
1

6 4046403-156000
ZT350T-D FRONT FENDER MIDDLE AFTER-

SALES ASSEMBLY
1

4046403-095067
ZT350T－M LEFT PART OF FRONT MUDGUARD 

(BUSI BLUE/ SILVER STICKER/ABS)
1

4046402-017021
ZT350T-D LEFT FRONT FENDER (SPECIAL 

BLACK/DECAL COLD GREY/ABS)
1

8 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
2

9 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 6

10 1251100-101000
NON-STANDARD BOLT M6×12 (304 STAINLESS 

STEEL)
4

5

7



 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
9

4046403-080067
ZT368T－E LEFT SIDE COVER（BLUE/MATT 

STICKER/SILVER）
1

4046403-081022
ZT368T－E LEFT SIDE COVER（MATT 

BLACK/MATT STICKER/GREY）
1

3 1224100-010000 ZT250-S SWELL NAIL 10

4046403-087067
ZT368T－E RIGHT SIDE COVER（BLUE/MATT 

STICKER/SILVER）
1

4046403-088022
ZT368T－E RIGHT SIDE COVER（MATT 

BLACK/MATT STICKER/GREY）
1

5 1226400-112000 ZT350T-E FUEL TANK COVER LINER 1

6 4046402-254022 ZT350T-E FUEL TANK COVER (MATTE BLACK) 1

7 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 1

8 1224100-014000
ZT250－S FUEL TANK COVER ROTATION 

DAMPING
1

9 1260300-032000 ZT350T-E FUEL TANK COVER TORSION SPRING 1

10 1260100-215000
ZT310-T STORAGE BOX COVER ROTATING 

SHAFT LIMIT CIRCLIP
1

11 1274100-090000
ZT250-S ROTATING AXLE OF FUEL TANK 

OUTSIDE COVER
1

12 1251500-101000
NON-STANDARD FLAT PAD Φ4×Φ10×1 

(STAINLESS STEEL)
3

13 1244100-006000 ZT250-S REAR LICENESS RUBBER BUFFER 2

14 1186400-003000 ZT350T-E ELECTRONIC FUEL TANK LOCK 1

15 1250201-052000
GB818M4×25 (ENVIRONMENTAL PROTECTION 

COLOR)
3

16 4046402-255022
ZT350T-E FUEL TANK DECORATIVE COVER 

(MATTE BLACK)
1

F-05  SIDE COVER ASSEMBLY

2

4



 

 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1224100-010000 ZT250-S SWELL NAIL 8

2 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
22

3 1244100-002000 ZT250-S SIDE COVER ROUND RUBBER 4

4 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 2

5 1226400-363000
LEFT FOOTPEG (SIDE COVER ROUND RUBBER × 

2)
1

6 1226400-365000
 RIGHT FOOTPEG (SIDE COVER ROUND RUBBER 

× 2)
1

7 1246600-039000 ZT368T－E LEFT FRONT PEDAL RUBBER PAD 1

8 1246600-040000 ZT368T－E LEFT REAR PEDAL RUBBER PAD 1

9 1246600-041000 ZT368T－E RIGHT FRONT PEDAL RUBBER PAD 1

10 1246600-042000 ZT368T－E RIGHT REAR PEDAL RUBBER PAD 1

F-06-1 PEDAL ASSEMBLY1 



 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1224100-010000 ZT250-S SWELL NAIL 4

2 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
10

3 1244100-002000 ZT250-S SIDE COVER ROUND RUBBER 3

4 1226400-364000
 LOWER DEFLECTOR LEFT SECTION (SIDE 

COVER ROUND RUBBER × 1)
1

5 1251200-050094
NON-STANDARD CROSS TAPPING SCREWS 

ST3.9×12 (BLACK ZINC)
2

6 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 33

4046403-074067
ZT350T－E LEFT PEDAL DECORATION COVER 

(BUSI BLUE)
1

4046402-245022
ZT350T-E LEFT PEDAL DECORATIVE COVER 

(MATTE BLACK)
1

8 1276400-030000 ZT350T-E LOWER LEFT SHROUD BRACKET 1

9 1251112-001093
GB16674 M6×16 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
2

4046403-076067
ZT350T－E RIGHT PEDAL DECORATION COVER 

(BUSI BLUE)
1

4046402-250022
ZT350T-E RIGHT PEDAL DECORATIVE COVER 

(MATTE BLACK)
1

11 1226400-362000
LOWER DEFLECTOR RIGHT SECTION (SIDE 

COVER ROUND RUBBER × 1)
1

10

7

F-06-2 PEDAL ASSEMBLY2



 

 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1226400-523000

ZT350T-E RIGHT FOOTREST DECORATIVE 

COVER LINER (SIDE COVER ROUND RUBBER 

×1/CLIP ×2)

1

2 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
8

3 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 2

4 1244100-002000 ZT250-S SIDE COVER ROUND RUBBER 2

5 1226400-357000

ZT350T-E LEFT FOOTPEG DECORATIVE COVER 

LINING PLATE (SIDE COVER ROUND RUBBER × 

1)

1

6 1020464-057000 ZT350T-E LOWER MIDDLE SHROUD 1

7 1224100-010000 ZT250-S SWELL NAIL 10

8 1020464-059000 ZT350T-E LOWER SHROUD BOTTOM 1

F-06-3 PEDAL ASSEMBLY3



 

 

 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251200-050094
NON-STANDARD CROSS TAPPING SCREWS 

ST3.9×12 (BLACK ZINC)
3

2 4120200-009000
ZT350T-K SEAT CUSHION FRONT WATER 

RETAINING SKIN
1

3 4120200-007000 ZT350T-E SEAT CUSHION 1

4 1244200-091000 ZT310-V CUSHION FRONT ROUND PLASTIC 2

5 1244100-025000 ZT250-S ROUND CUSHION RUBBER 4

6 1276200-041000 ZT310T-M VEHICLE-MOUNTED TOOL 1

7 1240300-090000 KD250-F TOOL KIT RUBBER BAR 1

8 1226400-116000 ZT350T-E SEAT CUSHION DECORATIVE COVER 1

F-07 CUSHION ASSEMBLY



 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1250303-011093 GB6177.1M8(COLOR ZINC) 2

2 1276400-418000
ZT368T－K SEAT CUSHION MOUNTING 

PLATE（Ⅱ）
1

3 1260300-029000 ZT350T-K GAS SPRING 1

4 1246200-023000 M8 HEXAGON BOLT DECORATIVE BUCKLE 4

5 4026400-031000
ZT350T-K GAS SPRING INNER MOUNTING 

BRACKET（EUEO Ⅴ /MES）
2

6 1251100-102000
NON-STANDARD BOLT M6×16 (304 STAINLESS 

STEEL)
4

7 1250303-010093 GB6177.1M6 (ENVIRONMENTAL COLOR) 4

8 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
2

9 1246200-025000
M6 HEXAGON SOCKET BOLT DECORATIVE 

BUCKLE
2

10 1276400-012000
ZT350T-K SEAT CUSHION MOUNTING PLATE 

ROTATING SHAFT
1

11 1244200-091000 ZT310-V CUSHION FRONT ROUND PLASTIC 2

12 1250700-010000 R TYPE CIRCLIP Φ1.8×Φ10 1

13 1250105-147093 GB5789M8×16 (ENVIRONMENTAL COLOR) 2

14 1276400-013000 ZT350T-K GAS SPRING MOUNTING BRACKET 1

F-08-1 STORAGE BOX ASSEMBLY1



 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
4

2 4136400-017000
ZT350T-K REAR STORAGE BOX ABRASION-

RESISTANT MAT ASSEMBLY (MES)
1

3 1176200-010000
ZT310T-M REAR GLOVE BOX ATMOSPHERE 

LIGHT
1

4 1226400-057000 ZT350T-K STORAGE BOX PARTITION 1

5 1246400-019000
ZT350T-K CUSHION SEALING 

STRIP（2080MM）
1

6 1246200-024000
DECORATIVE BUCKLE FOR MOUNTING HOLE OF 

ZT310T-M REAR ARMREST AND TAIL BOX
2

7 1226400-540000 ZT350T-K STORAGE BOX(B) 1

8 1246200-015000
ZT310T-M REAR STORAGE BOX WATER 

RETAINING SKIN
1

9 1224100-010000 ZT250-S SWELL NAIL 3

10 1246400-038000 ZT350T-K STORAGE BOX INSULATION COTTON 1

F-08-2 STORAGE BOX ASSEMBLY1



 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1226400-100000 ZT350T-E TAIL SKIRT RIGHT INTERIOR 1

2 1226400-099000 ZT350T-E TAIL SKIRT LEFT INTERIOR 1

3 1251200-050094
NON-STANDARD CROSS TAPPING SCREWS 

ST3.9×12 (BLACK ZINC)
2

4 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
8

5 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 2

6 1224100-010000 ZT250-S SWELL NAIL 12

7 1226400-097000 ZT350T-E TAIL SKIRT LEFT BOTTOM PLATE 1

8 1244100-002000 ZT250-S SIDE COVER ROUND RUBBER 2

9 1226400-098000 ZT350T-E TAIL SKIRT RIGHT BOTTOM PLATE 1

4046403-121067
ZT368T－E RIGHT PART OF REAR 

COVER（BLUE/MATT STICKER/SILVER）
1

4046403-120022
ZT368T－E RIGHT PART OF REAR 

COVER（MATT BLACK/MATT STICKER/GOLD）
1

4046403-115067
ZT368T－E LEFT PART OF REAR 

COVER（BLUE/MATT STICKER/SILVER）
1

4046403-114022
ZT368T－E LEFT PART OF REAR COVER（MATT 

BLACK/MATT STICKER/GOLD）
1

12 1250105-143093 GB5789M8×35 (ENVIRONMENTAL COLOR) 2

13 1146600-005000 ZT368T－E LEFT REAR ARMREST 1

14 1146600-006000 ZT368T-E RIGHT REAR ARMREST 1

15 1250105-149093 GB5789M8×30 (ENVIRONMENTAL COLOR) 2

F-09 REAR ARMREST ASSEMBLY2

10

11



 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1274100-007000
ZT250-S FLANGING 

SLEEVE(Φ6.4×Φ9×6＋Φ20×2)
2

2 1250105-137093 GB5789M6×16 (ENVIRONMENTAL COLOR) 2

3 1250105-149093 GB5789M8×30 (ENVIRONMENTAL COLOR) 1

4 1226400-636000 ZT350T-E TAILGATE COVER (MATTE BLACK) 1

5 1276600-076000 ZT368T-E REAR MAGNESIUM ALLOY BRACKET 1

6 1244100-004000 ZT250-S FLANGING BUSHING BUFFER 2

7 1176400-058000 ZT350T-E-B1 RIGHT TAIL LIGHT (VERSION C) 1

8 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
8

9 1246400-037000 ZT350T-E TAIL LIGHT ANTI-ABRASION GLUE 1

10 1251200-033093
NON-STANDARD SELF-TAPPING BOLT 

ST4.2×12(ENVIRONMENTAL COLOR)
7

11 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 6

12 1176400-059000 ZT350T-E-B1 LEFT TAILLIGHT (VERSION C) 1

13 1170300-105000 SK150-Z LICENSE PLATE LIGHT 1

14 1174100-002000 ZT250-S REAR REFLECTOR 1

15 1186400-073000 ZT368T REAR CAMERA (L=600) 1

16 1276400-391000 ZT368T-E REAR CAMERA BRACKET 1

17 1226400-102000 ZT350T-E REAR FENDER 1

18 1224100-010000 ZT250-S SWELL NAIL 2

19 1226400-103000 ZT350T-E REAR FENDER UNDERLAY 1

20 1250303-010093 GB6177.1M6 (ENVIRONMENTAL COLOR) 2

21 1244100-006000 ZT250-S REAR LICENESS RUBBER BUFFER 1

22 1270300-039000 HJ125-6  REAR LICENSE LIGHT BRACKET 1

23 1251100-102000
NON-STANDARD BOLT M6×16 (304 STAINLESS 

STEEL)
4

24 1210201-362000 REAR ADVERTISING PLATE (ZONTES) 1

F-10 REAR FENDER ASSEMBLY



 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1136400-015000 ZT350-R BALANCE BLOCK (MATTE BLACK) 2

2 1246700-007000 ZT500-T LEFT HAND RUBBER SLEEVE 1

3 1184200-141000 ZT310-X1 LEFT HANDLE SWITCH 1

4 1250205-031091 GB70.1M6×30(STAINLESS STEEL) 4

5 1184300-079000
ZT350 LEFT HANDLEBAR SWITCH ( MATTE 

BLACK-750-FOUR HOLE )
1

6 1186400-060000 ZT368T－E RIGHT HANDLE SWITCH 1

7 1246700-008000 ZT500-T RIGHT HANDLE BAR RUBBER SLEEVE 1

8 1184300-070000
ZT350 RIGHT HANDLEBAR SWITCH (MATTE 

BLACK-750-FOUR HOLE )
1

9 1251100-219000 CROSS BALL SCREW M5×30 2

10 4046404-121022
K-STEERING HANDLE COVER (MATTE 

BLACK/WX)
1

11 4046404-122022
K-STEERING HANDLE COVER (WITH 

HOLES/MATTE BLACK/WX)
1

12 1250205-034093
GB70.1  HEXAGONAL SOCKET M8×30 (COLOR 

ZINC)
3

13 1250501-007093 GB93 Φ8 (ENVIRONMENTAL COLOR) 3

14 1251500-081000
NON-STANDARD FLAT PAD Φ13×Φ8.2×1.5 

(ENVIRONMENTAL COLOR)
3

15 1156400-016000 ZT368T-K THROTTLE CABLE (INTEGRATED) 1

F-11-1  STEERING HANDLE ASSEMBLY 1



 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1224100-010000 ZT250-S SWELL NAIL 2

2 4046402-229022
ZT350T-K DIRECTION HANDLE LOWER COVER 

(MATTE BLACK)
1

3 1251100-375000
HEXAGON SOCKET HEAD SCREW M6×16+8.5×5 

SUS302
2

4 4096400-044000 ZT368T-E LEFT HANDLE (WITH RIVET NUT) 1

5 1136400-013022
ZT350T-K LEFT HANDLE PRESSURE BLOCK 

(MATTE BLACK)
1

6 4096400-010022
ZT350T-K ALUMINUM ALLOY STEERING HANDLE 

(MATTE BLACK)
1

7 1136400-014022
ZT350T-K RIGHT-HAND HANDLE PRESSURE 

BLOCK (MATTE BLACK)
1

8 1251300-089000
FLAT HEAD VERTICAL GRAIN M5 RIVET NUT 

(BLUE AND WHITE ZINC PLATING)
2

9 4096400-043000
ZT368T-E RIGHT-HAND HANDLE (WITH RIVET 

NUT)
1

10 1250501-007093 GB93 Φ8 (ENVIRONMENTAL COLOR) 4

11 1250205-006091 GB70.1 M8×45(WHITE ZINC) 4

12 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
3

13 1226400-052000
ZT350T-K DIRECTION HANDLE LOWER COVER 

MOUNTING PLATE
1

F-11-2  STEERING HANDLE ASSEMBLY 2



 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1226200-069000 ZT310T-M LEFT HANDLE PROTECT COVER 1

2 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 2

3 1251100-101000
NON-STANDARD BOLT M6×12 (304 STAINLESS 

STEEL)
2

4 1270300-257000
KD150-G OIL TANK DECORATIVE COVER 

CONNECTION STUD
2

5 1276200-049000 ZT310T-M HAND PROTECT COVER HOLDER 2

6 1250305-010093 GB6187.1M6 (ENVIRONMENTAL COLOR) 2

7 1226200-070000 ZT310T-M RIGHT HANDLE PROTECT COVER 1

8 1190300-058000 ZT368T-D LEFT REARVIEW MIRROR（Ⅱ） 1

9 1251100-112000 DISC BRAKE PIPE BOLT M10×1-22 2

10 1251513-013000
DISC BRAKE PIPE COPPER WASHER Φ 15× Φ 

10.2 × 1.5
4

11 1190300-059000 ZT368T-D RIGHT REARVIEW MIRROR（Ⅱ） 1

12 1100300-228022
ZT368T－E REAR DISC BRAKE MAIN PUMP 

ASSEMBLY（Φ12.7/MATT BLACK）
1

13 1100300-296000 ZT368T-E FRONT BRAKE HANDLE (DUMB BLACK) 1

14 1100300-275000
ZT368T－E FRONT DISC BRAKE MAIN PUMP 

ASSEMBLY（Φ14/MATT BLACK）
1

15 1100300-297000
ZT368T-E REAR BRAKE HANDLE (PARKING/DUMB 

BLACK)
1

16 1251100-330000
BRAKE HANDLE BOLT M6×14－Φ8×23.8 

(ENVIRONMENTAL PROTECTION COLOR)
1

17 1100300-298000
ZT368T－E REAR BRAKE PARKING POSITIONING 

PLATE
1

18 1250205-131000 GB70.2 M4×10 (STAINLESS STEEL) 1

19 1100300-306000 ZT368T-D REAR BRAKE SWITCH 1

20 1100300-305000 ZT368T-D  FRONT BRAKE SWITCH 1

21 1100300-192000
BRAKE LEVER BOLT M6×13.5-Φ8×20.5 

(ENVIRONMENTAL COLOR)
1

F-11-3 STEERING HANDLE ASSEMBLY 3



 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251100-102000
NON-STANDARD BOLT M6×16 (304 STAINLESS 

STEEL)
2

2 1274100-007000
ZT250-S FLANGING 

SLEEVE(Φ6.4×Φ9×6＋Φ20×2)
2

3 1244100-004000 ZT250-S FLANGING BUSHING BUFFER 2

4 1251112-001093
GB16674 M6×16 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
2

5 1100300-299000
ZT368T-K HYDRAULIC CONTROL UNIT 

UNIVERSAL BRACKET(A)
1

6 1251100-123093 NON-STANDARD BOLT M8×25 (COLOR ZINC) 2

7 1224100-044000 WHEEL SPEED SENSOR CLAMP 3

8 1224200-003000 ZT310-R REAR DISC BRAKE PIPE CLAMP 2

9 1251100-101000
NON-STANDARD BOLT M6×12 (304 STAINLESS 

STEEL)
4

10 1100300-268000
ZT368T-E REAR DISC BRAKE CALIPER 

ASSEMBLY (MATTE BLACK)
1

11 1100100-092000 ZT250-S REAR DISK BRAKE PADS (CM102) 1

12 1251513-013000
DISC BRAKE PIPE COPPER WASHER Φ 15× Φ 

10.2 × 1.5
12

13 1251100-112000 DISC BRAKE PIPE BOLT M10×1-22 1

14 1100100-936000 CALIPER BLEEDER SCREW RUBBER CAP 1

15 1100100-895000 DISC BRAKE BLEEDER SCREW M6 1

16 1251100-307000
DISC BRAKE OIL PIPE BOLTS M10×1×22 (WITH 

EXHAUST THREADED HOLES)
1

17 1251100-303093

GB70.1 HEXAGON SOCKET HEAD BOLT 

M10×1.5×60 (GRADE 12.9 / ENVIRONMENTAL 

PROTECTION COLOR ZINC)

2

18 1100101-261000 ZT703-F FRONT DISC BRAKE PADS (TFT101) 1

19 1100101-198000
ZT703-F INTEGRATED FRONT RIGHT RADIAL 

CALIPER (JL)
1

F-12-1 BRAKE SYSTEM ASSEMBLY 1



 

 

 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1100300-106000 ZT350T-K BRAKE HOSEPIPE RMC-HU(A) 1

2 1100300-104000 ZT350T-K BRAKE HOSEPIPE FMC-HU(A) 1

3 1100300-265000 ZT368T-K BRAKE HOSEPIPE RC-HU(A) 1

4 1100300-105000 ZT350T-K BRAKE HOSEPIPE FC-HU(A) 1

5 1100300-282000
ZT368T-D ABS HYDRAULIC CONTROL UNIT 

(A/WET TYPE)
1

6 1251100-248000
DISC BRAKE OIL PIPE HEXAGON HEAD BOLT M10 

× 1 × 20
4

7 1251513-013000
DISC BRAKE PIPE COPPER WASHER Φ 15× Φ 

10.2 × 1.5
8

F-12-2 BRAKE SYSTEM ASSEMBLY 2



 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1246400-041000 HEXAGON NUT ANTI-WEAR SLEEVE M20×30 1

2 1251300-088000
ZT350-R UPPER CONNECTING PLATE 

DECORATIVE NUT M22×1
1

3 1251500-100000 Φ22.5×Φ39×1 GASKET (CHROME PLATED) 1

4 4096400-024022
ZT350T-K UPPER CONNECTING BOARD ( MATTE 

BLACK )
1

5 1250205-034093
GB70.1  HEXAGONAL SOCKET M8×30 (COLOR 

ZINC)
6

6 1250104-006097 GB16674M6×12 (CHROMED/HH) 1

7 1276400-044000
ZT350T-K UPPER CONNECTING BOARD HUB 

BRACKET
1

8 1134100-007000 ZT250-S ADJUSTING NUT LOCKING WASHER 1

9 1136800-008000
ZT703-F DIRECTION COLUMN ADJUSTING 

SCREW NUT M24×1
2

10 1244100-015000 ZT250-S ADJUSTING NUT RUBBER PAD 1

11 1244300-014000 ZT350-R UPPER DUST COVER 1

12 1130900-024000 ZT250-S SHAFT RING 1

13 1130900-022000 ZT250-S CONJOINED STEEL BALL 1

14 1130900-026000 ZT250-S UPPER STEEL BOWL 1

15 1136300-008000 ZT150T-M LOWER SEAT RING 1

16 1136300-007000 ZT150T-M CONJOINED STEEL BALL 1

17 4096400-033022
ZT368T-D LOWER CONNECTING PLATE (MATTE 

BLACK/INCLUDING SHAFT RING)
1

18 1136300-006000 ZT150T-M LOWER SHAFT RING 1

19 1244300-015000 ZT350-R DUST CAP(DOWN) 1

F-13-1 FRONT FORK ASSEMBLY 1 



 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1116400-021000 ZT368T-E FRONT RIGHT SHOCK ABSORBER 1

2 1116400-020000 ZT368T-E FRONT LEFT SHOCK ABSORBER 1

3 1174100-001000 REFLECTION LIGHT(KM115) 2

4 1276800-066000
ZT703-F ALUMINUM ALLOY FRONT WHEEL 

RIGHT FIXED BUSHING
1

5 1250205-023000
GB70.1 INNER HEXAGONAL M8×35 (COLOR 

ZINC)
4

6 1276400-117100
ZT368T-E ALUMINUM ALLOY FRONT WHEEL 

BUSHING (Ⅱ/Φ20×Φ28×24.5 SHOULDER Φ32)
2

7 1094100-063000
ZT310T－M FRONT WHEEL HOLLOW SHAFT 

Φ20×243
1

8 1244200-123000
FRONT ABSORBER DUST SEAL 

（Φ37×Φ50.3×13）
2

9 1244200-035000
FRONT SHOCK ABSORBER OIL 

SEAL（Φ37×Φ50×11）
2

10 1251100-407094

NON-STANDARD PLUM BLOSSOM GROOVE 

SHOULDER BOLT M8 × 25-Φ10 × 6 (GRADE 

10.9/ZINC NICKEL BLACK)

5

11 1100300-269000
ZT368T-M FRONT BRAKE DISC (276×5.0) 

COMPONENTS
1

1096400-002000 ZT350T-D FRONT RIM(MT3.5×15/BLACK) 1

1096400-002035
ZT350T-D FRONT ALUMINUM WHEEL 

(MT3.5×15/DARK GOLD)
1

13 1184300-056000
ZT350 TIRE PRESSURE SENSOR N (M8 

ELBOW/120°)
1

14 1230300-066200 120/70-15 CM-SC13 56S TL E4 IMARK 1

15 1244200-135000 OIL SEAL TC Φ28×Φ42×7 2

16 1250601-119000
GB276  DEEP GROOVE BALL BEARING 6004-2RS-

C3
2

17 1181200-118000 WHEEL SPEED SENSOR(A) 1

18 1224100-044000 WHEEL SPEED SENSOR CLAMP 3

19 1251100-102000
NON-STANDARD BOLT M6×16 (304 STAINLESS 

STEEL)
1

20 1094300-016000 ZT350 INDEPENDENT VALVE (M8 ELBOW/120°) 1

21 1096400-046000
ZT350T-D FRONT ALUMINUM WHEEL MIDDLE 

SPACER (Φ27×Φ21×84)
1

F-13-2 FRONT FORK ASSEMBLY 2 

12



 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1244100-002000 ZT250-S SIDE COVER ROUND RUBBER 3

2 1226400-247000 ZT368T－E REAR INNER MUDGUARD 1

3 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
1

4 1251100-101000
NON-STANDARD BOLT M6×12 (304 STAINLESS 

STEEL)
2

5 1276400-127000
ZT368T-E INNER MUD PLATE REAR CALIPER 

CONNECTION BRACKET
1

6 1276400-126000
ZT368T-E INNER MUD PLATE SWINGARM 

CONNECTING BRACKET
1

7 1251300-057093 NON-STANDARD NUT M10×1.5(DACROMET) 2

8 1116400-017000 ZT350T-E REAR SHOCK ABSORBER (CN) 2

9 1250106-071093
GB9074.17 M10×1.25×40 (ENVIRONMENTAL 

COLOR)
2

10 1251100-291000
NON-STANDARD BOLT 

M10×1.5×55(DACROMET)
2

11 1276400-077000
ZT350T-K REAR SHOCK ABSORBER 

ADJUSTMENT WRENCH
1

12 1246200-013000 OIL SEAL TC Φ28×Φ47×7 1

13 1250700-011000
GB893.1 HOLE RETAINING RING (TYPE A) 

Φ47×1.75
1

14 1051371-021092
Φ10×Φ25×22 SHOCK ABSORPTION LIFTING 

BUSHING (GALVANIZED)
1

15 1250601-114000
GB276 DEEP GROOVE BALL BEARING 6204-2RS-

C3
1

16 1246200-014000 OIL SEAL TC Φ28×Φ40×5 1

17 1251100-084093
NON-STANDARD BOLTS 

M10×1.5×66(DACROMET)
2

18 4076400-017000
ZT368T-E REAR SWINGARM AFTER-SALES 

ASSEMBLY (MATTE BLACK)
1

F-14 REAR SWINGING ARM ASSEMBLY



 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1246200-063000
ZT310T-M REAR WHEEL OUTPUT SHAFT DUST 

COVER
1

2 1250305-029000 GB6187.1M16×1.5 (DACROMET) 1

3 1276400-118100
ZT368T-E REAR WHEEL BUSHING 

(Ⅱ/Φ20×Φ28×10)
1

4 1276400-029100

ZT368T-E REAR WHEEL BUSHING 

(Ⅱ/Φ20×Φ28×18/SHOULDER OUTER DIAMETER 

Φ48)

1

5 1251100-407094

NON-STANDARD PLUM BLOSSOM GROOVE 

SHOULDER BOLT M8 × 25-Φ10 × 6 (GRADE 

10.9/ZINC NICKEL BLACK)

5

6 1100300-270000
ZT368T-M REAR BRAKE DISC (240×4.5) 

COMPONENTS
1

1096400-012021
ZT368T-D REAR ALUMINUM WHEEL 

(MT3.75×14/BLACK)
1

1096400-012035
ZT368T-D REAR ALUMINUM WHEEL 

(MT3.75×14/DARK GOLD)
1

8 1184300-056000
ZT350 TIRE PRESSURE SENSOR N (M8 

ELBOW/120°)
1

9 1230300-067200 140/70-14 CM-SC13 68S TL E4 IMARK 1

10 1251100-102000
NON-STANDARD BOLT M6×16 (304 STAINLESS 

STEEL)
4

11 1100300-285000 WHEEL SPEED SENSOR ( L=800 CM) 1

12 1224100-044000 WHEEL SPEED SENSOR CLAMP 3

13 1094300-016000 ZT350 INDEPENDENT VALVE (M8 ELBOW/120°) 1

F-15 REAR WHEEL ASSEMBLY

7



 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251112-001093
GB16674 M6×16 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
2

2 1251100-101000
NON-STANDARD BOLT M6×12 (304 STAINLESS 

STEEL)
1

3 1274300-034000 ZT350-GK DUMP SWITCH BRACKET 1

4 1276400-094022
ZT350T-E WINDSHIELD REAR ROCKER ARM 

SEAT (MATTE BLACK)
1

5 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
7

6 1226600-092000 ZT368T-E HEAD BRACKET WIRING BOX 1

7 1226400-111000 ZT350T-K HEAD WIRE PLUG COVER 1

8 1226400-094000 ZT350-K ELECTRICAL DEVICE BOX 1

9 1244200-111000 ZT310 GEL BATTERY STRAP 1

10 1186200-002000 ZT310T-M GEL BATTERY (YTX12-BS) (12AH) 1

11 1186700-004000 ZT368 BATTERY CHARGER (EUROPEAN) 1

12 1186400-036000 CHARGER ADAPTER CABLE 1

F-16 HEAD BRACKET ASSEMBLY



 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
2

2 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 2

3 1244100-052000
BUFFER RUBBER OF FLANGING BUSHING 

(Φ8.5×Φ14×1)
2

4 1274100-057095 FLANGING BUSHING Φ6.2×Φ8.4×3.5＋Φ14×1.5 2

5 1251100-102000
NON-STANDARD BOLT M6×16 (304 STAINLESS 

STEEL)
2

6 1186400-081000
FOREIGN VERSION OF THIRD-GENERATION PKE 

ASSEMBLY B (CR2032)
1

7 1226600-091000
ZT368T-E THIRD GENERATION PKE FIXED 

BRACKET
1

8 1276400-290000 ZT368T-K HEAD STAND 1

9 1251112-001093
GB16674 M6×16 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
5

10 1276600-069000 ZT368T－E BATTERY BELT HOLDER 2

11 1276400-291000  FRONT PART OF HEAD BRACKET 1

12 1250105-018091 GB5789 M8×70(WHITE ZINC) 2

13 1250305-002091 GB6187.1 M8(WHITE ZINC) 2

14 1130900-026000 ZT250-S UPPER STEEL BOWL 1

15 1136300-008000 ZT150T-M LOWER SEAT RING 1

16 1250402-001091 GB12615 Φ3×10 RIVET 2

17 1240300-157000 3M SPONGE PAD (50×30×2) 4

18 4046403-959000
AFTERMARKET FRAME ASSEMBLY (INCLUDING 

SEAT RING - NO NAMEPLATE)
1

19 1184200-210000
ZT310 INDUCTION KEY (BRACELET EDITION-

ENLARGE BATTERY)
1

20 1244200-100000 ZT310 INDUCTION KEY RUBBER RING 1

21 1186100-007000
BRACELET KEY BATTERY COVER (ENLARGE 

BATTERY)
1

22 1186400-048000 BUTTON BATTERY (CAMELION CR2032) 1

F-17 HEAD BRACKET ASSEMBLY



 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251100-101000
NON-STANDARD BOLT M6×12 (304 STAINLESS 

STEEL)
4

2 1226400-137000
ZT350T-E CRANKSHAFT POSITION SENSOR 

PLUG SOCKET
1

3 1244100-002000 ZT250-S SIDE COVER ROUND RUBBER 2

4 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 1

5 1276400-046000 ZT350T-K THROTTLE CABLE BRACKET 1

6 1240300-021000 HJ125-6 POD GLASS STRIP (1.5M) 1

7 1274100-057095 FLANGING BUSHING Φ6.2×Φ8.4×3.5＋Φ14×1.5 1

8 1244100-052000
BUFFER RUBBER OF FLANGING BUSHING 

(Φ8.5×Φ14×1)
1

9 1226400-136000 ZT350T-E WHEEL SPEED SENSOR PLUG SOCKET 1

10 1184200-053000 ZT310PKE EXTERNAL SINGLE ANTENNA 1

11 1184300-005000 ZT350 ANTENNA 1

F-18  WIRE CLIP ASSEMBLY



 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1184200-127000 ZT310 UNIVSERSAL FUSE (10A SMALL) 9

2 1184200-128000 ZT310 UNIVSERSAL FUSE (15A SMALL) 6

3 1184200-206000 ZT310 UNIVSERSAL FUSE (1A SMALL) 1

4 1184200-129000 ZT310 UNIVSERSAL FUSE (25A SMALL) 3

5 1184100-017000 ZT250-S FUEL-INJECTION RELAY 5

6 1244200-103000 ZT310 RELAY RUBBER SLEEVE 5

7 1224100-030000 PIN TIE (BLACK 4.8×130) 2

8 1186400-141000
ZT368T-KE WIRING HARNESS ASSEMBLY 

(PHILIPPINES-EURO V+)
1

9 1184200-016000 ZT310 PKE BUZZER 1

10 1244300-023000 ZT310 RUBBER BUCKLE (50MM) 9

11 1050970-004000 LMAR8A-9 SPARK PLUG 1

12 1224300-110000 REVERSE BUCKLE VELCRO STRAP (20×200MM) 7

13 1224300-093000 REVERSE BUCKLE VELCRO STRAP (20×150MM) 4

14 1224100-037000
GRADE 0 FLAME RETARDANT TIE (BLACK 

3.6×295)
7

15 1274100-017000 ZT250-S CABLE BUCKLE 1

16 1224300-057000
ZT350-GK HARNESS BUCKLE SEAT (FRAME 

TUBE)
1

17 1224100-051000
0 LEVEL FIRE-RETARDANT BELTING 

(BLACK2.5×100)
1

F-19-1  ELECTRIC PARTS ASSEMBLY-1



 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1186100-006000 ZT350T-E RECTIFIER (350W) 1

2 1251100-061093
M6×22 HEX FLANG BOLT THREAD (8.8 

GARDE/ENVIRONMENTAL COLOR ZINC)
4

3 1251100-101000
NON-STANDARD BOLT M6×12 (304 STAINLESS 

STEEL)
4

4 1226400-269000
ZT368T-E ELECTRONIC CUSHION LOCK GUIDE 

BLOCK
1

5 1274100-058000 ZT310 ELECTRIC SEAT LOCK 1

6 1251100-364000
NON-STANDARD BOLT M6×25 (ENVIRONMENTAL 

COLOR/10.9 GRADE)
2

7 1250105-005097 GB5789M6×20 (CHROME PLATED) 2

8 1184200-190000

ZT310T-M MAIN LOCK (ELECTROMAGNETIC 

DRIVE/LINE LENGTH 150/LEAKAGE HOLE) 

ASSEMBLY

1

9 1276200-009000 ZT310T-M MAIN LOCK SUPPORT 1

10 1251100-120093
NON-STANDARD BOLTS M6×16 

(ENVIRONMENTAL COLOR)
2

11 1050976-003000
MSE6.0 CONTROLLER - ZT1P79MP (EURO V 

STAGE II)
1

12 1270300-273000 Φ8 CLIP(L=73) 1

13 1050957-005000 ZT350T-D EFI HIGH VOLTAGE LINE 1

14 1186600-011000 ZT368 TIRE PRESSURE RECEIVING HOST 1

15 1050958-017000 ZT350 IGNITION COIL BODY (AT) 1

16 1184100-002000 ZT250-S DUMP SWITCH 1

17 1244100-082000 ZT250-R DUMP SWITCH SLEEVE 1

18 1184300-002000 ZT350 STARTING RELAY 1

19 1186400-022000
ZT350T-K FLASHER 

(HOOFBEAT/ELECTRONIC/HIGH-POWER)
1

20 1250104-006097 GB16674M6×12 (CHROMED/HH) 1

21 1186400-056000 ZT350 HORN 1

22 1251100-102000
NON-STANDARD BOLT M6×16 (304 STAINLESS 

STEEL)
1

F-19-2  ELECTRIC PARTS ASSEMBLY-2



 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1010407-005000 ZT368T-K EXTERNAL OIL AND GAS SEPARATOR 1

2 1246400-097000 ZT368T-K FUEL TANK BREATHER PIPE 1

3 1250105-137093 GB5789M6×16 (ENVIRONMENTAL COLOR) 8

4 1250501-010000 GB93Φ6 SPRING PAD 4

5 1240300-021000 HJ125-6 POD GLASS STRIP (1.5M) 1

6 1250502-010093 GB96.1 Φ6(ENVIRONMENTAL COLOR) 4

7 1050970-010000
ZT300T-K EFI HIGH PRESSURE OIL PIPE SUB-

ASSEMBLY
1

8 1050971-004000 P01 FUEL PUMP (350KPA) 1

9 1166100-004000 ZT350T-K OIL LEVEL SENSOR 1

10 1050970-012000
ZT310M HIGH PRESSURE OIL PIPE OIL PUMP 

END BRACKET
1

11 1250105-005097 GB5789M6×20 (CHROME PLATED) 5

12 1226400-058000 ZT350T-K COOLING FAN WIND DEFLECTOR 1

13 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
2

14 4036400-004000 ZT368T-K FUEL TANK 1

15 1224100-033000 ZT250-S THREAD CAP OF THE FUEL TANK 1

16 1240300-157000 3M SPONGE PAD (50×30×2) 2

F-2O FUEL TANK ASSEMBLY



 

 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251112-023000
GB5787 NON-STANDARD BOLT 

M12×1.25×95(10.9 GARDE/DACROMET)
4

2 1276200-054000
ZT310T-M CRADLE BUFFER BUSHING 

(Φ12×39+Φ36×35)
2

3 1250305-009091 GB6187.1 M12×1.25(WHITE ZINC) 5

4 1276200-034000
ZT310T-M CRADLE HOLLOW CUSHION RUBBER 

(Φ12×35+Φ34×29)
2

5 1251112-014000
NON-STANDARD BOLT M12×1.25×240(10.9 

GARDE/DACROMET)
1

6 1276400-116097
Φ28×Φ14.5×2+Φ14.5×Φ12.5×2.5 FLANGED 

BUSHING (CHROME PLATED)
2

7 4026400-061000 ZT350T-E ALUMINUM SHAKER ASSEMBLY (MES) 1

F-21  CRADLE ASSEMBLY



 

 

 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251112-001093
GB16674 M6×16 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
1

2 1251513-001019 6.3×12×1.6 COPPER GASKET 1

3 1186800-006000 ZT350 SIDE BRACKET FLAMEOUT SWITCH 1

4 1251100-365000
NON-STANDARD BOLT M10×1.5×45(WITH 

THREADED HOLE)
1

5 1251700-175091 KD200-C SIDE STAND SLEEVE Φ10×Φ17×24 1

6 1264100-001000 ZT250-S SIDE STAND SPRING 1

7 1276400-137022 ZT368T-E SIDE STAND  (DUMB BLACK) 1

8 1251300-057093 NON-STANDARD NUT M10×1.5(DACROMET) 1

F-22 SIDE HOLDER ASSEMBLY



 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1226400-216000 ZT368T-D AIR FILTER DECORATIVE COVER 1

2 1224100-010000 ZT250-S SWELL NAIL 5

3 1224100-030000 PIN TIE (BLACK 4.8×130) 1

4 1250204-057000 GB845ST4.8×20(FLAT TAIL ECO-COLOUR) 3

5 1050972-010000
AIR FILTER INTAKE TEMPERATURE SENSOR 

(FLANGE TYPE)
1

6 1051354-004000 Φ56×10 CLAMP COMPONENTS 1

7 4136400-043000 ZT368T-K AIR FILTER AFTER-SALES ASSEMBLY 1

8 1274200-041000 ZT310 WATER PIPE CLAMP (Φ26) 2

9 1251112-001093
GB16674 M6×16 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
1

10 1226400-128000 ZT350T-K AIR FILTER RESONATOR 1

11 1276400-074000
ZT350T-K AIR FILTER RESONATOR MOUNTING 

BRACKET
1

12 1246400-114000
ZT368T-K AIR FILTER WATER RETAINING 

SPONGE (280 × 15 × 10)
1

13 1226400-256000
ZT368T-K AIR FILTER INNER MUD PLATE 

MOUNTING BRACKET
1

14 1226400-266000
ZT368T-K AIR FILTER DECORATIVE COVER 

REAR COVER
1

15 1240300-157000 3M SPONGE PAD (50×30×2) 2

16 1251100-328000
HEXAGON SOCKET HEAD SCREW M6×14+8.5×3 

SUS302
4

17 1251112-002093
GB16674 M6×30 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
3

18 1246400-115000
ZT368T-K AIR FILTER WATER RETAINING 

SPONGE (415×4×3)
1

19 1251300-063093 PLYWOOD M6×11×15(COLOR ZINC) 1

20 1244100-002000 ZT250-S SIDE COVER ROUND RUBBER 2

21 1251112-053000

HEXAGONAL SMALL FLANGE INTERNAL PLUM 

BLOSSOM BOLT M6 × 16 (9.8/ZINC NICKEL 

ALLOY)

4

22 1274100-057095 FLANGING BUSHING Φ6.2×Φ8.4×3.5＋Φ14×1.5 4

23 1244100-052000
BUFFER RUBBER OF FLANGING BUSHING 

(Φ8.5×Φ14×1)
4

24 1246200-039000 ZT310T-M DUSTPROOF SPONGE (20×15) 0,6

25 1246300-010000
ZT150T-D DECORATIVE COVER REAR 

SOUNDPROOF SPONGE
1

26 1226400-199000
ZT350T-D ENGINE AIR INLET SPONGE FILTER 

(CARTON PACKAGING)
1

27 1226400-259000
ZT368T-D AIR FILTER ELEMENT (CARTON 

PACKAGING)
1

28 1226400-273000
ZT368T－D AIR FILTER COVER （INCLUDING 

SEAL RING）
1

F-23 AIR FILTER ASSEMBLY



 

 

 

 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1224300-149000 ZT368T-K CARBON CANISTER ASSEMBLY 1

2 1246400-097000 ZT368T-K FUEL TANK BREATHER PIPE 1

3 1010407-005000 ZT368T-K EXTERNAL OIL AND GAS SEPARATOR 1

4 1050954-009000 YH CANISTER SOLENOID VALVE 1

5 1250303-010093 GB6177.1M6 (ENVIRONMENTAL COLOR) 1

6 1246400-012000
ZT350T-D CARBON CANISTER ADSORPTION 

TUBE (Φ5×Φ9×450)
1

F-24  ENGINE LEFT DECORATIVE COVER ASSEMBLY



 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1051471-001000 Φ43×Φ2 FLUOROPOLYMER O-RING 2

2 1050971-002000 ZT1P77MP THERMAL INSULATION PAD 1

3 1051371-002000 Φ59×9 PIPE CLAMP ASSEMBLY 1

4 1050976-005000
ZT40T THROTTLE BODY ASSEMBLY (TURNTABLE 

27MM)
1

5 1251100-364000
NON-STANDARD BOLT M6×25 (ENVIRONMENTAL 

COLOR/10.9 GRADE)
2

6 1050958-018000
RIGHT HOLE ANGLE SENSOR BUSHING 

（RPAZ023C－5K）
1

7 1050954-025000
DLA-MINI WITHOUT FLANGE STEPPER MOTOR 

8MM
1

8 1050957-021000 PRESSURE SENSOR FIXING RUBBER SLEEVE 1

9 1050961-003000
EXTERNAL INTAKE PRESSURE SENSOR MAP01 

(18590H7U300)
1

10 1250105-005097 GB5789M6×20 (CHROME PLATED) 1

11 1250106-112000

GB9074.13 HEXAGON CROSS GROOVE 

SPRING,FLAT CUSHION COMBINATION BOLT 

M5×20

1

12 1050968-002000 ZT1P58MJ INJECTOR HOLDER 1

13 1050954-023000 EV14 INJECTOR G48 1

14 1050971-007000
ZT1P77MP INTAKE MANIFOLD (LONG 

WHEELBASE VERSION)
1

15 1050971-008000
Φ3.5×Φ7.5×25 INLET PRESSURE SENSOR 

CONNECTING HOSE (INCLUDING CLAMP)
1

16 1010202-084000
ZT368 THROTTLE CABLEK CABLE LIMIT 

BRACKET
1

17 1050970-010000
ZT300T-K EFI HIGH PRESSURE OIL PIPE SUB-

ASSEMBLY
1

F-25 THROTTLE GATE ASSEMBLY



 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 5760101-003000
ZT1P79MP ENGINE B (TOP-MOUNTED LONG 

WHEELBASE/MATTE BLACK)
1

2 1050871-006000
ZT1P77MP REFINED FILTER SEAL COMPONENT 

(CARTON PACKAGING)-B
1

3 1226400-199000
ZT350T-D ENGINE AIR INLET SPONGE FILTER 

(CARTON PACKAGING)
1

4 1246200-036000
ZT300T-M INLET FILTER ELEMENT SEALING 

RING (Φ 4×540)
1

5 1224300-085000 ZT350-R CABLE PLASTIC STAPLE 1

6 1276200-043000 Φ6 WIRE CLAMP (L=57) 2

7 1051371-019000
ZT1P77MP HIGH PRESSURE OIL PIPE BRACKET 

(LONG WHEELBASE)
1

8 1270300-273000 Φ8 CLIP(L=73) 1

9 1246400-092021 ZT368T-D LITHIUM BATTERY STRAP 1

10 1226400-271000
ZT368T-D OIL FILTER GUARD PLATE (BLACK 

FOAM/OUTSIDE ASSOCIATION)
1

11 1226400-217000
ZT368T-D ENGINE LEFT AIR INLET SPONGE 

FILTER ELEMENT ASSEMBLY
1

12 1251112-053000

HEXAGONAL SMALL FLANGE INTERNAL PLUM 

BLOSSOM BOLT M6 × 16 (9.8/ZINC NICKEL 

ALLOY)

4

13 1276400-163000
ZT368T-D OXYGEN SENSOR BRACKET (FRONT 

OXYGEN)
1

14 1251112-001093
GB16674 M6×16 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
1

15 1276400-041000
ZT350T-D ENGINE CYLINDER HEAD WIRE 

HARNESS BRACKET
1

F-26  ENGINE EXTERNAL PARTS ASSEMBLY



 

 

 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1252100-032000 ZT310T-M MAIN BRACKET SHAFT 1

2 1251100-166000
ZT1P58MJ MAIN BRACKET RESET SPRING 

COLUMN
1

3 1260300-037093
ZT350T－D MAIN BRACKET DOUBLE 

SPRING（3.5×22.5×112/2×14×112）
1

4 4026400-079000
ZT368T-K MAIN BRACKET AFTER-SALES 

ASSEMBLY (INCLUDIN  BUFFER GLUE)
1

5 1246400-072000
ZT350T-D MAIN BRACKET BUFFER 

GLUE(13MM/HS70)
1

6 1250401-011093 GB91Φ2×15 (ENVIRONMENTAL COLOR) 1

7 1250503-006091 GB97.1 Φ10(WHITE ZINC) 1

F-27  MAIN BRACKET ASSEMBLY



 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1070100-499000 ZT350-GK ENGINE EXHAUST OUTLET SEAL 1

2 1251300-058093 INNER HEXAGONAL NUT M8 (COLOR ZINC) 2

3 4086400-025000
ZT368T-K-H3 FRONT MUFFLER (SELF-

MADE/EUROPE Ⅴ+)
1

4 1126700-004000
ZT368T-G MUFFLER STAINLESS STEEL BAR 

CLASP
1

5 1126700-003000
ZT368T-G MUFFLER GRAPHITE 

GASKET(Φ35.3×Φ45×10)
1

6 1251100-060000
NON-STANDARD BOLTS M10×1.5×90 

(DACROMET)
2

7 1250205-187000
GB70.1 FLAT WASHER COMBINED BOLT 

M10×1.5×20 (304 STAINLESS STEEL)
1

8 1251100-432094

NON STANDARD PLUM BLOSSOM GROOVE WITH 

COLUMN PAN HEAD BOLT M8 × 1.25 × 35 - 22 

(GRADE 10.9)

1

9 1050957-025000 BOSCH OXYGEN SENSOR LSFMH(2×2） 1

10 1251100-283000
NON-STANDARD INTERNAL PLUM BOLT M6×16 

(THREAD GLUE/304 STAINLESS STEEL)
5

11 1276400-167000
ZT368T-G STAINLESS STEEL FLANGING 

SLEEVE(Φ6.4×Φ9×6＋Φ20×2)
4

12 1270300-201000
STAINLESS STEEL HEAT INSULATION MAT 

6×20×1.6
5

13 4086400-096000
ZT368T-K-H1 REAR MUFFLER (HOMEMADE-

COUNTRY-IV.-PHILIPPINES)
1

14 4046603-031022

ZT368T-G ANTI-SCALDING PLATE REAR PART 

(SELF-MADE/MAGNESIUM ALLOY/ANODIZED 

SILVER)

1

15 1250205-038000 GB70.2M5×12 (STAINLESS STEEL) 3

16 1246600-053000
ZT368T-G MUFFLER ANTI SCALD PLATE 

SUPPORT ADHESIVE
1

17 1246400-157000 ZT368T-G MUFFLER HOT PLATE RUBBER BUFFER 4

18 1020466-041000
ZT368T-G ANTI-HEAT BOARD FRONT PART 

(OUTSIDE ASSOCIATION)
1

19 4046603-033022
ZT368T-G ANTI-SCALDING PLATE MIDDLE PART 

(SELF-MADE - NYLON - ANODIZED BLACK)
1

F-28  MUFLER ASSEMBLY 



 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1250105-148093 GB5789M8×25(ENVIRONMENTAL COLOR) 4

2 1020564-014022
ZT350T-K REAR RIGHT FOOTREST BRACKET 

(IMPROVED/MATTE BLACK)
1

3 1020543-037000
ZT350-V REAR RIGHT PEDAL SLIDER 

(IMPROVED)
1

4 1260100-223000 ZT310-V REAR PEDAL SPRING 1

5 4066400-014022
ZT310-V REAR RIGHT FOOT PEDAL COVER 

(MATTE BLACK)
1

6 1251100-061093
M6×22 HEX FLANG BOLT THREAD (8.8 

GARDE/ENVIRONMENTAL COLOR ZINC)
1

7 1020543-038000
ZT350-V1 REAR FOOTREST TOP PIECE 

(IMPROVED)
1

8 1260100-353000
ZT310-V REAR RIGHT FOOT ON TORSION 

SPRING (EXTEND)
1

9 1251700-118000 BUSHING Φ 13 X Φ 8 X 18.2 1

10 1250205-043093 GB70.1M8×55(ENVIRONMENTAL COLOR) 1

11 1250205-038000 GB70.2M5×12 (STAINLESS STEEL) 1

12 1246200-008000
ZT310T-M REAR RIGHT FOOT PEDAL RUBBER 

SLEEVE
1

13 1276200-007000
ZT310T-M REAR PEDAL RUBBER SLEEVE FIXING 

PIECE
1

14 4066400-034022
ZT350T-K REAR RIGHT FOOTREST 

(IMPROVED/HOMEMADE/MATTE BLACK)
1

F-29-1 FOOT REST ASSEMBLY 1



 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1250105-148093 GB5789M8×25(ENVIRONMENTAL COLOR) 4

2 1020564-013022
ZT350T-K REAR LEFT FOOTREST BRACKET 

(IMPROVED/MATTE BLACK)
1

3 1020543-036000
ZT350-V1 REAR LEFT FOOTREST SLIDER 

(IMPROVED)
1

4 1260100-223000 ZT310-V REAR PEDAL SPRING 1

5 4066400-013022
ZT310-V REAR LEFT FOOT PEDAL COVER 

(MATTE BLACK)
1

6 1251100-061093
M6×22 HEX FLANG BOLT THREAD (8.8 

GARDE/ENVIRONMENTAL COLOR ZINC)
1

7 1020543-038000
ZT350-V1 REAR FOOTREST TOP PIECE 

(IMPROVED)
1

8 1260100-352000
ZT310-V REAR LEFT FOOT ON TORSION SPRING 

(EXTEND)
1

9 1251700-118000 BUSHING Φ 13 X Φ 8 X 18.2 1

10 1250205-043093 GB70.1M8×55(ENVIRONMENTAL COLOR) 1

11 1250205-038000 GB70.2M5×12 (STAINLESS STEEL) 1

12 1246200-009000
ZT310T-M REAR LEFT FOOT PEDAL RUBBER 

SLEEVE
1

13 1276200-007000
ZT310T-M REAR PEDAL RUBBER SLEEVE FIXING 

PIECE
1

14 4066400-033022
ZT350T-K REAR LEFT FOOT PEDAL 

(IMPROVED/SELF-MADE/MATTE BLACK)
1

15 4066400-016000
ZT350T-K REAR LEFT PEDAL ASSEMBLY (MATTE 

BLACK/MES)
1

16 4066400-018000
ZT350T-K REAR RIGHT PEDAL ASSEMBLY 

(MATTE BLACK/MES)
1

F-29-2 FOOT REST ASSEMBLY 2



 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION
1 1274200-090000 ZT310 WATER PIPE CLAMP(Φ26) 3

2 1246400-022000 ZT350T-K THERMOSTAT OUTLET PIPE 1

3 1051370-012000 WATER PIPE HOOP (Φ24) 6

4 1251112-001093
GB16674 M6×16 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
2

5 1246400-026000 ZT350T-K MAIN WATER TANK INLET PIPE 1

6 1276400-014000 ZT350T-K MAIN WATER TANK 1

7 1251112-002093
GB16674 M6×30 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
1

8 1274200-089000 ZT310 WATER PIPE CLAMP(Φ22) 1

9 1246400-023000
ZT350T-K WATER TANK FILLING PORT 

CONNECTING WATER PIPE
1

10 1246400-024000
ZT350T-K AUXILIARY WATER TANK 

CONNECTING WATER PIPE
1

11 1274200-079000 ZT310 WATER PIPE CLAMP(Φ9) 1

12 1276400-015000 ZT350T-K WATER TANK FILLING PORT 1

13 1251100-101000
NON-STANDARD BOLT M6×12 (304 STAINLESS 

STEEL)
2

F-30 COOL SYSTEM ASSEMBLY



 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251112-002093
GB16674 M6×30 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
6

2 1276400-041000
ZT350T-D ENGINE CYLINDER HEAD WIRE 

HARNESS BRACKET
1

3 1251100-067093 M6×10 TOP PIN BOLT (COLOR ZINC) 5

4 4050771-003000
ZT1P77MP CYLINDER HEAD COVER SUB-

ASSEMBLY
1

5 1051671-003000
ZT1P77MP CYLINDER HEAD COVER LABYRINTH 

COVER PLATE GASKET
1

6 1051371-005000
ZT1P77MP CYLINDER HEAD COVER LABYRINTH 

COVER
1

7 1051470-005000
ZT1P72MN CYLINDER HEAD COVER RUBBER 

WASHER
1

8 4050771-007000
ZT1P77MP CYLINDER HEAD COVER SUB-

ASSEMBLY (LONG WHEELBASE VERSION)
1

E-01 CYLINDER HEAD COVER SUB-COMPONENTS                                    

(LONG WHEELBASE VERSION)



 

 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251300-077094
M10×1.25 HEXAGON FLANGE NUT (10 

GRADE/BLACK OXIDE)
4

2 1251500-041000 10.3×20×2 GASKET 4

3 4050676-005000
ZT1P79MP CYLINDER HEAD ASSEMBLY 

COMPONENTS 
1

4 1051676-001000
ZT1P79MP CYLINDER BLOCK AND CYLINDER 

HEAD GASKET
1

5 1051301-052000 LOCATING PIN 12×20 2

6 1251112-024000
M8×1×117 HEXAGON FLANGE BOLTS (GRADE 

10.9/OXIDIZED BLACK)
2

E-02  CYLINDER HEAD SUB-ASSEMBLY



 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251112-074000
HEXAGONAL SMALL FLANGED INTERNAL STAR 

BOLT M6×10 (GRADE 9.8 / ZINC-NICKEL ALLOY)
4

1251100-067093 M6×10 TOP PIN BOLT (COLOR ZINC) 4

2 1051370-006000 ZT1P72MN CYLINDER HEAD PRESSURE PLATE 1

3 1251201-015094
GB70.1M5×15－5# HEXAGON SOCKET HEAD 

SCREW (GRADE 10.9/BLACK OXIDE)
2

4 1050171-014000
ZT1P77MP ROCKER ARM LIMIT BLOCK (SPLIT 

TYPE) - B
2

5 1050176-009000
ZT1P77MP EXHAUST ROCKER ARM SUB-

ASSEMBLY (NTN/DLC)
1

6 1050176-010000
ZT1P79MP INTAKE SWING ARM SUB-ASSEMBLY 

(NTN)
1

7 1050970-004000 LMAR8A-9 SPARK PLUG 1

8 1251112-053000
HEXAGONAL SMALL FLANGED INTERNAL STAR 

BOLT M6×16 (GRADE 9.8 / ZINC-NICKEL ALLOY)
1

1251112-001093
GB16674 M6×16 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
1

9 1251513-001019 6.3×12×1.6 COPPER GASKET 1

10 1050954-003000 COMMUNAL SENSOR OF WATER AND OIL 1

11 1051454-009000 Φ9×Φ2 EPDM O-RING 1

12 4050676-006000 CYLINDER HEAD ASSEMBLY 1

13 1251112-036093
M7×16 FULLY THREADED PIVOT BOLT (10.9 

GRADE/ENVIRONMENTALLY FRIENDLY ZINC)
1

14 1051376-001000
ZT1P79MP CAMSHAFT BEARING PRESSURE 

PLATE
1

15 1050171-003000
ZT1P77MP INTAKE AND EXHAUST ROCKER 

SHAFT
2

16 1050176-002000
ZT1P79MP DECOMPRESSION CAMSHAFT SUB-

ASSEMBLY
1

17 1051468-022000 Φ11.11×Φ1.78 FLUORINE RUBBER O-RING 1

18 1050154-020000 Φ 8.85 VALVE CLEARANCE ADJUSTING PAD 4

E-03 CYLINDER HEAD ASSEMBLY COMPONENTS



 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1050168-016000 ZT1P58MJ VALVE LOCK CLIP 8

2 1050171-011000 ZT1P77MP VALVE SPRING RETAINER 4

3 1050176-005000 ZT1P79MP VALVE OUTER SPRING 4

4 1050176-006000 ZT1P79MP VALVE INNER SPRING 4

5 1051553-001000 Φ5.0 VALVE STEM DIAMETER OIL SEAL 4

6 1051371-004000 Φ17.2×Φ25×1 VALVE SPRING BASE 4

7 4050676-007000 CYLINDER HEAD PRESS-FIT ASSEMBLY 1

8 1050171-005000 ZT1P77MP ROW 2

9 1050176-001000 ZT1P79MP INTAKE VALVE 2

10 1251111-011000
AYM8-M8×38 DOUBLE HEAD 10.9 STUDS 

BOLTS(ENVIRONMENTAL COLOR ZINC)
2

11 4050676-006000 ZT1P79M CYLINDER HEAD ASSEMBLY 1

E-04  CYLINDER HEAD ASSEMBLY



 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1051671-005000 ZT1P77MP CYLINDER BLOCK CASE GASKET B 1

2 1274200-090000 ZT310 WATER PIPE CLAMP(Φ26) 2

3 1051976-006000 ZT1P79MP WATER PUMP COVER OUTLET PIPE 1

4 1251112-053000

HEXAGONAL SMALL FLANGE INTERNAL PLUM 

BLOSSOM BOLT M6 × 16 (9.8/ZINC NICKEL 

ALLOY)

3

1251112-001093
GB16674 M6×16 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
3

5 1051976-001000
ZT1P79MP CYLINDER WATER INLET PIPE 

CONNECTOR
1

6 1051470-012000
Φ20.7×Φ1.9 TERNARY ETHYLENE PROPYLENE 

RUBBER       O-RING
1

7 1251513-001019 6.3×12×1.6 COPPER GASKET 1

8 4050576-001000 ZT1P 79MP CYLINDER BLOCK 1

9 1050476-005000 18.5 X 45 X 11.5 PISTON PIN 1

10 1050476-009000 21×1.2 PISTON PIN RETAINING RING 2

11 1050476-008000 ZT1P79MP OIL RING COMBINATION 1

12 1050476-007000 ZT1P79MP SECOND GAS RING 1

13 1050476-006000 ZT1P79MP FIRST GAS RING 1

14 1050476-004000 ZT1P79MP PISTON 1

15 1051176-005000 ZT1P79MP PISTON ASSEMBLY 1

16 4050576-003000 ZT1P79MP CYLINDER PISTON ASSEMBLY 1

E-05 CYLINDER PISTON SUB-ASSEMBLY 



 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1050771-003000 ZT1P77MP V-BELT 1

2 1251300-097000
M18×1 HEXAGON FLANGE NUTS (GRADE 

10/ENVIRONMENTAL COLOR ZINC)
1

3 1051471-003000 Φ26×Φ2 FLUOROPOLYMER O-RING 2

4 1251700-162000 Φ18.5×Φ30×19.1 DRIVING WHEEL BUSHING 1

5 1050771-001000 ZT1P77MP DRIVE WHEEL PARTS 1

6 1251500-122093 Φ23.2×Φ40×2.25 WASHER 1

7 1251311-005093
M14×1 HEXAGONAL FLANGE NUT (10 

GRADE/GREEN COLOR ZINC)
1

8 1051471-005000 Φ21.2×Φ1.8 FLUORINE RUBBER O-RING 2

9 1050770-004000 Φ14.5×Φ25×16 DRIVEN WHEEL BUSHING 1

10 1050776-002000 ZT1P79MP DRIVEN WHEEL SUB-ASSEMBLY 1

E-06 CONTINUOUSLY VARIABLE TRANSMISSION                                 

(CVT) SUB-ASSEMBLY



 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1050671-002000 ZT1P77MP MAIN FIXED DISK 1

2 1050671-003000 ZT1P77MP DRIVE WHEEL BUSHING 1

3 1050671-004000
ZT1P77MP MAIN SLIDING WHEEL SUB-

ASSEMBLY
1

4 1050671-005000 ZT1P77MP CENTRIFUGAL ROLLER 8

5 1050671-007000 ZT1P77MP BUFFER SLIDER 4

6 1050671-006000 ZT1P77MP RAMP BOARD 1

7 1050771-001000 ZT1P77MP DRIVE WHEEL PARTS 1

8 1050776-004000 ZT1P79MP DRIVEN WHEEL OUTER COVER 1

9 1050676-001000
ZT1P79MP DRIVEN WHEEL SUB-COMPONENTS 

(WITHOUT COVER)
1

10 1050776-003000 ZT1P77MP DRIVEN WHEEL SHOE ASSEMBLY 1

11 1050776-002000 ZT1P79MP DRIVEN WHEEL SUB-ASSEMBLY 1

E-07 CONTINUOUSLY VARIABLE TRANSMISSION (CVT) CLUTCH             

SUB-ASSEMBLY



 

 

 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1050470-016000 5×5.7×16 HALF-ROUND KEY 1

2 1050476-010000
ZT1P79MP CRANKSHAFT CONNECTING ROD 

ASSEMBLY
1

3 1050576-002000 ZT1P79MP BALANCE SHAFT ASSEMBLY 1

E-08 CRANKSHAFT BALANCE SHAFT SUB-ASSEMBLY



 

 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251100-433093
M7×78 HEXAGONAL FLANGE BOLT (GRADE 

10.9/ENVIRONMENTALLY ZINC)
2

2 1251100-275000
M6×75 INNER AND OUTER HEXAGON FLANGE 

BOLTS (9.8 GRADE/ZINC-NICKEL ALLOY)
6

3 1251401-001000 Φ8×14 HOLLOW LOCATING PIN 2

4 1250104-006097 GB16674M6×12 (CHROMED/HH) 1

5 1270300-273000 Φ8 CLIP(L=73) 1

6 4050176-007000
ZT1P79MP LEFT CRANKCASE SUB-ASSEMBLY 

(LONG WHEELBASE)
1

E-09-01 LEFT CRANKCASE SUB-ASSEMBLY (LONG WHEELBASE)



 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251100-166000
ZT1P58MJ MAIN BRACKET RESET SPRING 

COLUMN
1

2 1051468-020000 Φ15.3×Φ2.2 NITRILE RUBBER O-RING 2

3 1051468-023000 Φ23×Φ2 NITRILE RUBBER O-RING 1

4 1051371-016000 Φ12.2×Φ20×35.3 UPPER HANGING BUSH 1

5 1244100-033000 COMBINED SEALING GASKET 12×Φ20×2 1

6 1251100-066093
M12×1.5×15 ABLASSSCHRAUBE  (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
1

7 1050871-006000
ZT1P77MP REFINED FILTER SEAL COMPONENT 

(CARTON PACKAGING)-B
1

8 1251100-327094
M20×1.5 HEXAGON HOLLOW 14 STUD BOLTS 

(GRADE 9.8/OXIDIZED BLACK)
1

9 1050861-011000 M10×1 OIL PRESSURE SWITCH (15KPA) 1

10 1051454-025000
9.8×2.4 HYDROGENATED NITRILE RUBBER O-

RING
2

11 1051468-022000 Φ11.11×Φ1.78 FLUORINE RUBBER O-RING 2

12 1251100-299000 M10×1.25×10 OIL PLUG BOLT 2

13 1251111-009000 YM10×1.25-M10×1.25×190 STUDS BOLTS 2

14 1251300-053000 M14×1.5 FILLER CAP NUT 1

15 1051453-002000 13.8×2.5 ACRYLATE RUBBER O-RINGS 1

16 1251513-012019 8.3×15.5×1 COPPER GASKET 1

17 1251100-123093 NON-STANDARD BOLT M8×25 (COLOR ZINC) 1

18 1050870-008000
ZT1P72MN PRESSURE RELIEF VALVE 

SUBASSEMBLY
1

19 1050870-010000 53 × 50.5 TRAPEZOIDAL STRAINER 1

20 4050176-008000
ZT1P79MP LEFT CRANKCASE PRESS-FIT 

ASSEMBLY
1

E-09-02 LEFT CRANKCASE ASSEMBLY (LONG WHEELBASE)



 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1250900-340000
GB893.1 ELASTIC RETAINING RING FOR HOLE 

Φ68
1

2 1051570-002000 FB35×66×7 FLUORINE RUBBER SEAL 1

3 1050876-003000 ZT1P79MP LEFT BEARING SHELL Φ40×Φ44×16.5 2

4 1051171-001000
ZT1P77MP UPPER HANGING BUSHING PRESS-FIT 

ASSEMBLY
1

5 1051371-021092
Φ10×Φ25×22 SHOCK ABSORPTION LIFTING 

BUSHING (GALVANIZED)
1

6 1250601-136000
GB276-6006-2RD/P5C3 DEEP GROOVE BALL 

BEARING
1

7 1250509-005000 GB893.1 RETAINING RING FOR HOLE Φ55 1

8 1051571-002000 FB38×56×7 FLUORINE RUBBER OIL SEAL 1

9 1250601-168000
GB276-62/22-P5C3 DEEP GROOVE BALL BEARING 

(T)
1

10 1250601-088000
GB276-6204/P5C3 DEEP GROOVE BALL BEARING 

(NITRIDING)
1

11 1051970-001000
ZT1P58MJ CYLINDER HEAD COVER AIR BALANCE 

TUBE
1

12 4050176-014000
ZT1P79MP LEFT CRANKCASE A (LONG 

WHEELBASE)

4050176-006000
ZT1P79MP LEFT CRANKCASE  (LONG 

WHEELBASE)

13 1250601-166000
GB276-6304-P5C3 DEEP GROOVE BALL BEARING 

(S)
1

14 4050976-001000
ZT1P 79MP FUEL INJECTION NOZZLE (OIL HOLE 

1.5)
1

15 1051370-002000 Φ10×Φ15×47.5 MAIN BRACKET BUSHING 1

E-09-03 LEFT CRANKCASE PRESS-FIT ASSEMBLY (LONG WHEELBASE)

1



 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251100-275000
M6×75 INNER AND OUTER HEXAGON FLANGE 

BOLTS (9.8 GRADE/ZINC-NICKEL ALLOY)
4

2 1251100-433093
M7×78 HEXAGONAL FLANGE BOLT (GRADE 

10.9/ENVIRONMENTALLY ZINC)
1

3 1276200-043000 Φ6 WIRE CLAMP (L=57) 1

4 4050276-004000 ZT1P79MP RIGHT CRANKCASE SUB-ASSEMBLY 1

5 1050870-010000 53 × 50.5 TRAPEZOIDAL STRAINER 1

6 1051370-001000 Φ10×Φ15×28.2 MAIN BRACKET BUSHING 1

7 1051370-004000 ZT1P72MN GUIDE STRIP PRESSURE PLATE 1

8 1251112-074000
HEXAGONAL SMALL FLANGED INTERNAL STAR 

BOLT M6×10 (GRADE 9.8 / ZINC-NICKEL ALLOY)
1 NEW

1251100-067093 M6×10 TOP PIN BOLT (COLOR ZINC) 1 OLD

9 1050876-002000 ZT1P79MP RIGHT BOX BEARING φ40×φ44×16.5 2

10 1051270-001000 ZT1P72MN TENSIONING STRIP 1

11 1251100-165000 M6×16-13.8×8.7 PIVOT BOLT 1

12 1051371-016000 Φ12.2×Φ20×35.3 UPPER HANGING BUSH 1

13 1051468-023000 Φ23×Φ2 NITRILE RUBBER O-RING 1

14 1051468-020000 Φ15.3×Φ2.2 NITRILE RUBBER O-RING 2

15 1051171-001000 
ZT1P77MP UPPER HANGING BUSHING PRESS-FIT 

ASSEMBLY
1

16 4050276-003000 ZT1P79MP RIGHT CRANKCASE 1

17 1250601-166000
GB276-6304-P5C3 DEEP GROOVE BALL BEARING 

(S)
1

18 1051301-052000 LOCATING PIN 12×20 2

19 1251111-009000 YM10×1.25-M10×1.25×190 STUDS BOLTS 2

20 1051468-022000 Φ11.11×Φ1.78 FLUORINE RUBBER O-RING 1

21 1251100-299000 M10×1.25×10 OIL PLUG BOLT 1

22 4050276-005000
ZT1P79MP RIGHT CRANKCASE PRESS-FIT 

ASSEMBLY
1

E-10  RIGHT CRANKCASE SUB-ASSEMBLY



 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1250101-069093 GB16674M8×40 (ENVIRONMENTAL COLOR ZINC) 1

2 4051076-003000 ZT1P79MP GEARBOX COVER SUB-ASSEMBLY B 1

3 1050376-001000 ZT1P79MP OUTPUT GEAR 1

4 1050276-002000 ZT1P79MP OUTPUT SHAFT 1

5 1250505-016000 GB894.1 SHAFT RETAINING RING Φ29×1.5 6

6 1051670-004000 ZT1P72MN GEAR BOX COVER GASKET 1

7 1251401-003000 Φ10×14 DOWEL PIN 2

8 1050376-008000 ZT1P79MP DOUBLE GEAR PRESS ASSEMBLY B 1

9 1251112-075000
HEXAGONAL SMALL FLANGED INTERNAL STAR 

BOLT M6×12 (GRADE 9.8 / ZINC-NICKEL ALLOY)
2 NEW

1250105-136093 GB5789M6×12 (ENVIRONMENTAL COLOR) 2 OLD

10 1051371-013000
ZT1P77MP DRIVE SHAFT BEARING PRESSURE 

PLATE
1

11 1051176-006000
ZT1P79MP GEARBOX COVER PRESS ASSEMBLY 

B 
1

12 1050276-004000 ZT1P79MP DRIVE SHAFT B 1

13 1051570-001000 FB25×42×6 FLUORINE RUBBER SEAL 1

14 1051171-004000 ZT1P77MP GEAR BOX COVER B 1

15 1250601-088000
GB276-6204/P5C3 DEEP GROOVE BALL BEARING 

(NITRIDING)
1

16 1250601-159000
GB276-63/22/P5C3 DEEP GROOVE BALL BEARING 

(T)
1

E-11 GEARBOX COVER SUB-ASSEMBLY



 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251112-002093
GB16674 M6×30 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
12

2 1276200-043000 Φ6 WIRE CLAMP (L=57) 3

3 1051171-006000
ZT1P77MP LEFT CRANKCASE COVER SUB-

ASSEMBLY - A
1

4 1051670-006000 ZT1P72MN LEFT CRANKCASE COVER GASKET 1

5 1251401-003000 Φ10×14 DOWEL PIN 2

6 1051171-007000
ZT1P77MP LEFT CRANKCASE COVER PRESS-FIT 

ASSEMBLY A
1

7 1251100-120093
NON-STANDARD BOLTS M6×16 

(ENVIRONMENTAL COLOR)
1

8 1051368-005000
ZT1P58MJ LEFT CRANKCASE COVER BEARING 

PLATE
1

9 1250509-005000 GB893.1 RETAINING RING FOR HOLE Φ55 1

10 1250601-135000
GB276-6006-2RS/P5C3 DEEP GROOVE BALL 

BEARING
1

11 1250601-092000
GB276-6005-2RS/P5C3 DEEP GROOVE BALL 

BEARING
1

12 1051171-003000 ZT1P77MP LEFT CRANKCASE COVER A 1

E-12 LEFT CRANKCASE COVER A SUB-ASSEMBLY



 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251112-003093
GB16674  M6×45 HEX FLANGE FLANGE BOLT 

(9.8 GRADE/ENVIRONMENTAL COLOR ZINC)
14

2 1251513-001019 6.3×12×1.6 COPPER GASKET 1

3 1040953-002093
M14×1.5 PLUG SCREW (ENVIRONMENTAL 

COLOR ZINC)
1

4 1050956-036021
M30 X 1.5 ALUMINIUM SCREW PLUG BLANK ( 

MATTE BLACK )
1

5 1051453-009000 O-RING， 13×2.8 1

6 1051453-003000 27.4×2.65 ACRYLATE RUBBER O-RINGS 1

7 4050476-007022
ZT1P79MP MAGNETO STATOR SUB-

ASSEMBLY－A
1

8 1250105-138093 GB5789M6×20 (ENVIRONMENTAL COLOR) 1

9 1051976-005000
ZT1P79MP WATER PUMP COVER OUTLET PIPE 

JOINT (MATTE BLACK)
1

10 1051671-004000 ZT1P77MP RIGHT CRANKCASE COVER GASKET 1

11 1051471-002000 18.7×1.9 EPDM O-RING 1

12 1251201-015094
GB70.1M5×15－5# HEXAGON SOCKET HEAD 

SCREW (GRADE 10.9/BLACK OXIDE)
3

13 1251112-051000

HEXAGONAL SMALL FLANGE INTERNAL PLUM 

BLOSSOM BOLT M6 × 30 (9.8/ZINC NICKEL 

ALLOY)

3 NEW 

1251112-002093
GB16674 M6×30 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
3 OLD

14 1051076-007000
ZT1P79MP MAGNETO STATOR 

SUBASSEMBLY－A
1

15 1051353-005000 ZT173YMM STATOR PRESSURE PLATE 1

16 4050476-004000
ZT1P79MP RIGHT CRANKCASE COVER (MATTE 

BLACK) SUB-ASSEMBLY
1

17 1051468-005000 18×3×3.5 ACRYLATE ADHESIVE O-RING 1

18 1050876-001000 ZT1P79MP OIL DIPSTICK 1

E-13-01  RIGHT CRANKCASE COVER (MATTE BLACK) SUB-ASSEMBLY 



 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251112-051000

HEXAGONAL SMALL FLANGE INTERNAL PLUM 

BLOSSOM BOLT M6 × 30 (9.8/ZINC NICKEL 

ALLOY)

4 NEW

1251112-002093
GB16674 M6×30 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
4 OLD

2 1051470-010000 Φ5.6×Φ1 EPDM O-RING 1

3 1250105-136093 GB5789M6×12 (ENVIRONMENTAL COLOR) 1

4 1051470-009000 Φ11.5×Φ1.8 EPDM O-RING 1

5 1251401-001000 Φ8×14 HOLLOW LOCATING PIN 2

6 1051470-008000 ZT1P72MN O-RING FOR WATER PUMP COVER 1

7 1051976-008000 ZT1P79MP WATER PUMP BLADES 1

8 1051970-003000 ZT1P72MN WATER PUMP SHAFT 1

9 4050476-005000
ZT1P79MP RIGHT CRANKCASE COVER (MATTE 

BLACK) PRESS-FIT ASSEMBLY
1

10 1051368-006000
ZT1P58MJ CYLINDER HEAD COVER AIR BALANCE 

TUBE
1

11 1051470-012000
Φ20.7×Φ1.9 TERNARY ETHYLENE PROPYLENE 

RUBBER O-RING
1

12 1051976-003000
ZT1P79MP WATER PUMP COVER (MATTE 

BLACK)
1

13 4050476-004000
ZT1P79 RIGHT CRANKCASE COVER (MATTE 

BLACK) SUB-ASSEMBLY
1

14 1250601-128000
GB276-6001/P5C3 DEEP GROOVE BALL BEARING 

(NITRIDED)
1

15 1051570-004000 FB12×22×5 FLUORINE RUBBER OIL SEAL 1

16 1051176-007000
ZT1P79MP Right crankcase cover (matte 

black/WX)
1

4050476-002000
ZT1P 79MP RIGHT CRANKCASE COVER (MATTE 

BLACK)
1

17 1051970-009000
ZT1P72MN RIGHT CRANKCASE COVER LEAKAGE 

PIPE-A
1

18 1051570-007000
FB12×24×5 HYDROGENATED NITRILE RUBBER 

SEAL(PTFE)
1

19 1051968-027000 SPLIT WATER SEAL SUB-ASSEMBLY (EKK) 1

E-13-02 RIGHT CRANCASE COVER (MATTE BLACK) SUB-ASSEMBLY



 

 

 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1051971-015000 ZT1P77MP THERMOSTAT SUB-ASSEMBLY－B 1

2 1051471-002000 18.7×1.9 EPDM O-RING 1

3 1251100-061093
M6×22 HEX FLANG BOLT THREAD (8.8 

GARDE/ENVIRONMENTAL COLOR ZINC)
2

4 1274200-090000 ZT310 WATER PIPE CLAMP(Φ26) 1

5 1051976-004000 ZT1P79MP WATER PUMP COVER INLET PIPE 1

6 1051370-012000 WATER PIPE HOOP (Φ24) 1

E-14 COOLING SYSTEM COMPONENTS



 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251112-002093
GB16674 M6×30 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
1

2 1251100-378000
M6×25 HEXAGONAL FLANGE FULL THREAD BOLT 

(GRADE 10.9/DACROMET)
1

3 1051076-006000
ZT1P79MP Starter motor components (without 

positive wire)
1

4 1051070-006000
ZT1P72MN ELECTRIC START REDUCTION GEAR 

SHAFT
1

5 1051070-005000
ZT1P72MN ELECTRIC STARTING REDUCTION 

GEAR ASSEMBLY
1

6 1051076-005000 ZT1P79MP ELECTRIC STARTER GEAR 1

7 1051370-017000 25.2×37×1.6 THRUST WASHER 1

8 1051076-007000
ZT1P79MP MAGNETO STATOR 

SUBASSEMBLY－A
1

9 1251112-002093
GB16674 M6×30 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
3

10 1251201-015094
GB70.1M5×15－5# HEXAGON SOCKET HEAD 

SCREW (GRADE 10.9/BLACK OXIDE)
3

11 1051353-005000 ZT173YMM STATOR PRESSURE PLATE 1

12 1250101-086000 GB16674 M12×45 (GRADE 12.9/PHOSPHATING) 1

13 1251512-056000 Φ12.3×Φ28×4 THRUST WASHER 1

14 1051076-008000 ZT1P79MP MAGNETO ROTOR SUBASSEMBLY－A 1

E-15 ELECTRIC START ASSEMBLY



 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251100-067093 M6×10 TOP PIN BOLT (COLOR ZINC) 2

2 1251513-001019 6.3×12×1.6 COPPER GASKET 1

3 1251112-002093
GB16674 M6×30 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
2

4 1051270-004000 ZT1P72MN TENSIONER SUB-ASSEMBLY 1

5 1051253-004000 30×38 WASHER, TENSIONER 1

6 1251100-165000 M6×16-13.8×8.7 PIVOT BOLT 1

7 1051270-001000 ZT1P72MN TENSIONING STRIP 1

8 1051270-003000 6.35×7×110 TOOTHED CHAIN 1

9 1050170-001000 ZT1P72MN TIMING DRIVEN SPROCKET 1

10 1250101-089094
GB16674 M6×16 HEXAGON FLANGE BOLTS (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
2

11 1051270-002000 ZT1P72MN GUIDE STRIP 1

12 1051370-004000 ZT1P72MN GUIDE STRIP PRESSURE PLATE 1

E-16 TIMING CHAIN TENSIONING ASSEMBLY



 

 

 

 

 

 

 

 

 

ITEM NO. PARTS NUMBER PARTS NAME(EN) QTY SPECIFICATION

1 1251112-004093
GB16674 M6×60  HEXAGON FLANGE BOLTS  (9.8 

GRADE/ENVIRONMENTAL COLOR ZINC)
2

2 1050870-002000 6.35×5×58 TOOTHED CHAIN 1

3 1050870-013000 ZT1P72MN OIL PUMP ASSEMBLY 1

4 1050870-008000
ZT1P72MN PRESSURE RELIEF VALVE 

SUBASSEMBLY
1

5 1051454-025000
9.8×2.4 HYDROGENATED NITRILE RUBBER O-

RING
1

6 1251100-327094
M20×1.5 HEXAGON HOLLOW 14 STUD BOLTS 

(GRADE 9.8/OXIDIZED BLACK)
1

7 1050871-006000
ZT1P77MP FINE FILTER SEALING 

ASSEMBLY(CARTON PACKAGING)-B
1

8 1050870-010000 53 × 50.5 TRAPEZOIDAL STRAINER 2

E-17  LUBRICATION SUB-ASSEMBLY


	Zontes E.pdf (p.1)
	KATALOG Z368T-E.pdf (p.2-64)

